212A LIJADORA DE BANDA PARTS LIST

PARTS No. |CODE ITEM Qry. PRICE
1 288152 Valve Lever 1
2 28814E Regulator 1
3 KS07 O-Ring (KS-7) 2
4 3712 Wave Washer (WW-12) 1
5 KS02 O-Ring (KS-2) 1
6 28811 Valve 1
7 28827B Valve Spring 1
8 410320 Spring Pin (¢3X20) 1
9 420320 Needle Pin (¢3X19.8) 1
10 212011A Body 1
11 28841 PS-Adapter 1
13 21204 Body Cap 1
14 60822 Bearing (60822) 1
15 21207 U-Bearing Case 1
16 21206 Cylinder 1
17 410305 Spring Pin (¢3X5) 1
18 21205 Rotor 1
19 21208 Vane 4
20 510310 H/R Key (10X3) 1
21 21228 Rotor Spacer 1
22 21208 L-Bearing Case 1
23 600022 Bearing (6000Z2) 1
24 21210 Wheel 1
25 3108 Washer (M8) 1
26 2108 Nut (M8) 1
28 21222 Wheel Cover 1
29 21229 5.5 Spacer 1
30 150408 Screw (M4X8) 1
31 170608 Set Screw (M6X8) 1
32 21227 Stopper Spring 1
33 21226 Stopper Pin 1
34 21223 Gum Plug 1
35 190525 Wing Bolt (M5X25) 1
36 21217 Tension Spring 1
38 21212 Bracket 1
39 21218 ¢86 Spring 1
40 21213 Pulley 1
41 69322 Bearing (69322) 2
42 420312 Needle Pin (¢3X11.8) 1
43 130412 Screw (M4X12) 1
44 412510 Spring Pin (¢2.5X10) 1
46 21214 Shoe Plate 1
47 130408 Screw (M4X8) 1
48 130305 Screw (M3X5) 1

8 49 410308 Spring Pin (¢3X8) 2

8 47 50 212023A Wheel Gird B 1

6 48 51 21712 Button Spring 1
52 21710 Lock Button 1

53 21711 Button Sleeve 1

54 212111 Tension Arm B 1

Pol. Ind. Eitua n°52 Pab.5A - 48240 Berriz (Bizkaia)
AIRVJALDE Telf.:946 236 010 | Fax.:946 236 011 | airtalde@airtalde.es | www.airtalde.es




